Prott N.  22/ Ball-AG  / VP 
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Object:

Test  of resistance to penetration by projectiles made of bulletproof panels dyneema type hb 26 mm having a thickness of 21 mm according to the procedures' prescribed by the Standard NIJ STD 0101.04 IIIA LEVEL FOR CAL. 9 X 19 MM AND III FOR CAL 7.62 MM
The test  were carried out in our laboratory ballistic day  February 23  2011 on 2 panels of your production and the characteristics as stated in your letter of 15 02 2011
Environmental conditions

Atmospheric pressure 734 mm Hg

Temperature 20 ° C

Relative Humidity 70%
How to run tests
The panels were fixed, by means of elastic rubber, to a block of clay from 610 x 610 x140mm, inserted in a frame made of tubular steel 730x730x140mm, in turn fixed to a metal support anchored to the ground.
The panel tested according to the level III, the test was performed by placing the panel a 1O meters  and the speed measured at 2.5 meters from the face of the panel V7, 56 and calculated the 'kinetic energy R7, 5. The tests were conducted according to the procedure established by standard NIJ STD 0101.04 in June 2001 for the level III cal 7.62mm
The testing of the panels was carried out using a new block of plasticine which before proceeding to the tests firing has been verified the consistency.
This operation was carried out, in accordance with the above-mentioned standard, by dropping from 'height of 2 meters a sphere of heavy steel 1.043 g and having a diameter of 63.5 mm
test panel DYNEEMA HB 26 with a thickness of 21mm
the panel was hit by six bullets cal 7.62 x 51 FMJ, the results obtained are shown in the following table
	hit N
	angle of attack
	speed to 2.5 m

	kinetic energy to 2.5 m (jaule)
	test

result
 
	depth of the results produced by the bullet in the block of plasticine (mm)

	1
	0°
	849
	3.420
	NP
	40

	2
	0°
	859
	3.501
	NP
	34

	3
	0°
	852
	3.444
	NP
	29

	4
	30°
	849
	3.396
	NP
	37

	5
	30°
	848
	3.412
	NP
	30

	6
	0°
	856
	3.476
	NP
	31


symbols NP bullet arrested .

Conclusions
the bulletproof panel produced by the firm Parnisari arms srl type dyneema hb 26 having thickness 21 mm tested with the procedures outlined above, is found to be conform to the provisions of standard NIJ 0101.04 STD LEVEL III.
In both trials, all the bullets have been arrested and all shots. resulted in plasticine trauma whose depth never exceeded 44 mm upper limit of the above standard.
best regards
